Report No.: SSP25060231-3E

FCC ID: 2A3DE-PLAF301S

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5180 Antl 65.87 1.81 4.02
NVNT a 5200 Antl 65.87 1.81 4.02
NVNT a 5240 Antl 65.87 1.81 4.02
NVNT n20 5180 Antl 63.97 1.94 4.37
NVNT n20 5200 Antl 63.87 1.95 4.39
NVNT n20 5240 Antl 63.97 1.94 4.37
NVNT n40 5190 Antl 50 3.01 7.75
NVNT n40 5230 Antl 50 3.01 7.75
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl 10.1 1.81 11.91 24 Pass
NVNT a 5200 Antl 10.8 1.81 12.61 24 Pass
NVNT a 5240 Antl 10.51 1.81 12.32 24 Pass
NVNT n20 5180 Antl 10 1.94 11.94 24 Pass
NVNT n20 5200 Antl 10.61 1.95 12.56 24 Pass
NVNT n20 5240 Antl 10.49 1.94 12.43 24 Pass
NVNT n40 5190 Antl 9.09 3.01 12.1 24 Pass
NVNT n40 5230 Antl 9.73 3.01 12.74 24 Pass
Notel: Total power=Conducted power + Duty factor

Note 2: Antenna Gain: 2.69dBi
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3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5180 Antl 20.61 Pass
NVNT a 5200 Antl 20.92 Pass
NVNT a 5240 Antl 20.777 Pass
NVNT n20 5180 Antl 21.516 Pass
NVNT n20 5200 Antl 21.252 Pass
NVNT n20 5240 Antl 20.798 Pass
NVNT n40 5190 Antl 38.185 Pass
NVNT n40 5230 Antl 38.155 Pass
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4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5180 Antl 16.484
NVNT a 5200 Antl 16.498
NVNT a 5240 Antl 16.472
NVNT n20 5180 Antl 17.632
NVNT n20 5200 Antl 17.652
NVNT n20 5240 Antl 17.596
NVNT n40 5190 Antl 35.911
NVNT n40 5230 Antl 35.953
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20.33 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.242541 GHz

5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
Man

18.3 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT n20 5240MHz Antl



Report No.: SSP25060231-3E FCC ID: 2A3DE-PLAF301S

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [11:32:41 AM 1l 05, 2025

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB Mkr1 5.19738 GHz
Ref 22.68 dBm

5.190000000 GHz

Center 5.19 GHz Span 60 MHz

#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms ERSten

6.000000 MHz
Occupied Bandwidth Total Power 17.6 dBm
35.911 MHz

Transmit Freq Error 55.682 kHz % of OBW Power 99.00 %
x dB Bandwidth 38.25 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT n40 5190MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [11:34:51 AM 3l 05, 2025

Center Freq 5.230000000 GHz Center Freq: 5230000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB Mkr1 5.234944 GHz
Ref 22.68 dBm

5.230000000 GHz

Center 5.23 GHz Span 60 MHz
#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms

CF Step
6.000000 MHz
Man

Occupied Bandwidth Total Power 18.0 dBm
35.953 MHz

Transmit Freq Error 55.513 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.12 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT n40 5230MHz Antl



Report No.: SSP25060231-3E FCC ID: 2A3DE-PLAF301S

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5180 Antl 0.63 1.81 2.44 11 Pass
NVNT a 5200 Antl 0.71 1.81 2.52 11 Pass
NVNT a 5240 Antl 0.29 1.81 2.1 11 Pass
NVNT n20 5180 Antl 0.25 1.94 2.19 11 Pass
NVNT n20 5200 Antl 0.64 1.95 2.59 11 Pass
NVNT n20 5240 Antl 0.33 1.94 2.27 11 Pass
NVNT n40 5190 Antl -3.55 3.01 -0.54 11 Pass
NVNT n40 5230 Antl -2.4 3.01 0.61 11 Pass

Note 1: Total PSD=Conducted PSD + Duty factor
Note 2: Antenna Gain: 2.69dBi




Report No.: SSP25060231-3E

FCC ID: 2A3DE-PLAF301S

| Keysight Spectrum Analyzer EiweptSA

SENSE:PULSE [
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.69 dB
Ref 20.00 dBm

5.180000000 GHz

5.165000000 GHz

Stop Freq
6.195000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT a 5180MHz Antl

| Keysight Spectrum Analyzer EiweptSA

SENSE:PULSE [ [11:05:39 AM
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

Center Freq
6.200000000 GHz

StartFreq
5.185000000 GHz

Stop Freq
6.215000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT a 5200MHz Ant1



Report No.: SSP25060231-3E

FCC ID: 2A3DE-PLAF301S

| == Keysight Spectrum Analyzer - Swept A

RL

SENSE:PULSE [
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

5.240000000 GHz

5.225000000 GHz

Stop Freq
6.256000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT a 5240MHz Antl

| Keysight Spectrum Analyzer SweptSA

RL

SENSE:PULSE [ [11:10:24 AM
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.69 dB
Ref 20.00 dBm

Center Freq
6.180000000 GHz

StartFreq
5.165000000 GHz

Stop Freq
6.195000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT n20 5180MHz Antl



Report No.: SSP25060231-3E

FCC ID: 2A3DE-PLAF301S

| Keysight Spectrum Analyzer EiweptSA

SENSE:PULSE [
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

5.200000000 GHz

5.185000000 GHz

Stop Freq
6.215000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT n20 5200MHz Antl

| == Keysight Spectrum Analyzer - Swept A

SENSE:PULSE [ [11:31:12 AM
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

Center Freq
6.240000000 GHz

StartFreq
5.225000000 GHz

Stop Freq
6.256000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT n20 5240MHz Antl



Report No.: SSP25060231-3E

FCC ID: 2A3DE-PLAF301S

| == Keysight Spectrum Analyzer - Swept A

RL

SENSE:PULSE [
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

5.190000000 GHz

5.160000000 GHz

Stop Freq
6.220000000 GHz

CF Step
6.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 60.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT n40 5190MHz Antl

| == Keysight Spectrum Analyzer - Swept A

RL

SENSE:PULSE [ [11:35:10 AM
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

10 dBldiv
Log

Ref Offset 2.68 dB
Ref 20.00 dBm

Mkr1 5.222 896 GHz
-2.395 dBm

Center Freq
6.230000000 GHz

StartFreq
5.200000000 GHz

Stop Freq
6.260000000 GHz

CF Step
6.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 60.00 MHz |5 Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT n40 5230MHz Antl



Report No.: SSP25060231-3E

FCC ID: 2A3DE-PLAF301S

6. Band Edge
Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -34.26 -27 Pass
NVNT a 5240 Antl -43.48 -27 Pass
NVNT n20 5180 Antl -34.18 -27 Pass
NVNT n20 5240 Antl -42.98 -27 Pass
NVNT n40 5190 Antl -30.73 -27 Pass
NVNT n40 5230 Antl -45.23 -27 Pass




Report No.: SSP25060231-3E

FCC ID: 2A3DE-PLAF301S

| == Keysight Spectrum Analyzer - Swept A
"

SENSE:PULSE [
#Avg Type: RMS
Avg|Hold: 100/100

[11:04:00 AM Jul 05, 2025

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.69 dB
Ref 20.00 dBm

Stop 5.2000 GHz
Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL| X

A A

Y
I N [1]f] 5.185 0 GHz 8725dBm| |
5.150 0 GHz
5.148 8 GHz

FUNCTION FUNCTION WIDTH CTIONVALUE -

-36.415 dBm
-34.266 dBm

5.100000000 GHz

5.000000000 GHz

Stop Freq
6.200000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Lin

Log

| == Keysight Spectrum Analyzer - Swept A
- oo .

RL RF

Center Freq 5.320000000 GHz

SENSE:PULSE|

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

Center Freq
6.320000000 GHz

StartFreq
5.220000000 GHz

Stop Freq
5.420000000 GHz
Stop 5.4200 GHz CF Step
. Sweep 1.000 ms {1001 pts) 20.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
L 52340GHZ| 9.319 dBm I— | S
[ 5:3500GHz| __48.089dBm ]
5.365 8 GHz 43.433 dBm ] Freq Offset
I R —
I ] Scale Type
I ]
10 I R — if L
11 | I R — - | =l
IMSG STATUS

Band Edge NVNT a 5240MHz High Antl



Report No.: SSP25060231-3E FCC ID: 2A3DE-PLAF301S

| == Keysight Spectrum Analyzer - Swept A
d RL RF 500 AC SENSE:PULSE [ [11:10:32 AM Jul 05, 2025

#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.69 dB
Ref 20.00 dBm

5.100000000 GHz

5.000000000 GHz

Stop Freq
6.200000000 GHz

Stop 5.2000 GHz CF Step
Sweep 1.000 ms {1001 pts) 20.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
U N 101 5.175 6 GHz 9800dBm| | [
5.150 0 GHz -37.306 dBm ]
5.147 8 GHz 34.182 dBm ] Freq Offset
I ] |
I ] Scale Type
I ]
1 I — if L
11 | I I I I B - | =t
- "

Band Edge NVNT n20 5180MHz Low Antl

| == Keysight Spectrum Analyzer - Swept A
 RL RF 500 A
Center Freq 5.320000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

SENSE:PULSE|

[11:21:20 AM Jul 05, 202

Ref Offset 2.68 dB
Ref 20.00 dBm

Center Freq
6.320000000 GHz

StartFreq
5.220000000 GHz

Stop Freq
6.420000000 GHz

Stop 5.4200 GHz CF Step
Sweep 1.000 ms {1001 pts) 20.000000 MHz
Auto Man

5.358 8 GHz Freq Offset
0 Hz

|
Scale Type

Log Lin

Band Edge NVNT n20 5240MHz High Antl



Report No.: SSP25060231-3E

FCC ID: 2A3DE-PLAF301S

| == Keysight Spectrum Analyzer - Swept A
"

SENSE:PULSE [
#Avg Type: RMS
Avg|Hold: 100/100

[11:33:11 AM Jul 05, 2025

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

Stop 5.2300 GHz
Sweep 1.000 ms (1001 pts)

FUNCTION FUNCTION WIDTH FUNCTION VALUE =

A A

5.130000000 GHz

5.030000000 GHz

Stop Freq
6.230000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

Band Edge NVNT n40 5190MHz Low Antl

| == Keysight Spectrum Analyzer - Swept A
il RL RF 500 A
Center Freq 5.290000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE| [11:35:19 AM Jul 05, 202!

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

Stop 5.3900 GHz
Sweep 1.000 ms (1001 pts)

SCL| X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =

| 5.2236GHz] 6569dBm| |

Center Freq
6.290000000 GHz

StartFreq
5.190000000 GHz

Stop Freq
6.390000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

Band Edge NVNT n40 5230MHz High Antl



Report No.: SSP25060231-3E

FCC ID: 2A3DE-PLAF301S

7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -33.73 -27 Pass
NVNT a 5200 Antl -34.35 -27 Pass
NVNT a 5240 Antl -34.77 -27 Pass
NVNT n20 5180 Antl -34.5 -27 Pass
NVNT n20 5200 Antl -34.51 -27 Pass
NVNT n20 5240 Antl -34 -27 Pass
NVNT n40 5190 Antl -34.43 -27 Pass
NVNT n40 5230 Antl -34.56 -27 Pass

Note: Testing is carried out with frequency rang 30MHz to the 40GHz, above 27GHz not recorded for no spurious point have a margin of

less than 20 dB with respect to the limits.




Report No.: SSP25060231-3E FCC ID: 2A3DE-PLAF301S

| == Keysight Spectrum Analyzer - Swept A
d RL RF 500 AC SENSE:PULSE [ [11:04:30 AM Jul 05, 2025

#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.69 dB
Ref 20.00 dBm

13.5616000000 GHz

30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man
MKR| MODE TRC| SCI X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
| 25065352GHz|  3agardBm| | | WM
|
] Freq Offset
M
] Scale Type
]
1 il Lin
11 | I I I I B - | =t
. S

Tx. Spurious NVNT a 5180MHz Ant1 Emission

| == Keysight Spectrum Analyzer - Swept A
 RL RF 500 A
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

SENSE:PULSE|

| 11:06:00 AM Jul 05, 202

Ref Offset 2.68 dB
Ref 20.00 dBm

Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step

2.697000000 GHz

Auto Man
[

Freq Offset

i 0O Hz
[

Scale Type

Log Lin

Tx. Spurious NVNT a 5200MHz Ant1 Emission



Report No.: SSP25060231-3E FCC ID: 2A3DE-PLAF301S

| == Keysight Spectrum Analyzer - Swept A
d RL RF 500 AC SENSE:PULSE [ [11:07:57 &M Jul 05, 2025

#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

13.5616000000 GHz

30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man

MKR| MODE TRC L | FUN
N | I E— | S
I

Freq Offset
| 0 Hz

[
Scale Type

Log Lin

A A

m

Tx. Spurious NVNT a 5240MHz Ant1 Emission

| == Keysight Spectrum Analyzer - Swept A

| RL RF 500 A SENSE:PULSE [11:11:05 AM Jul 0

Center Freq 13.515000000 GHz . #Avg Type: RMS 2
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.69 dB
Ref 20.00 dBm

Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man

Freq Offset
| 0 Hz

[
Scale Type

MKR| MODE TRC| SCL|

Log Lin

Tx. Spurious NVNT n20 5180MHz Ant1 Emission



Report No.: SSP25060231-3E FCC ID: 2A3DE-PLAF301S

| == Keysight Spectrum Analyzer - Swept A
d RL RF 500 AC SENSE:PULSE [ [11:12:50 AM Jul 05, 2025

#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

13.5616000000 GHz

30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man

Freq Offset
| 0 Hz

[
Scale Type

Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =

Log Lin

A A

Tx. Spurious NVNT n20 5200MHz Ant1 Emission

| == Keysight Spectrum Analyzer - Swept A ==
| RL RF 500 A SENSE:PULSE [11:31:52 AMJul 05, 202
Center Freq 13.515000000 GHz . #Avg Type: RMS 2
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man

FUNCTION FUNCTION WIDTH FUNCTION VALUE =

X Y
25887543GHz|  -3a0i0dBm| | |

MKR| MODE TRC| SCL|

I Freq Offset
= |
] Scale Type
L 1

10 I || Li

11 [ I S S I I - | =

>
MSG STATUS

Tx. Spurious NVNT n20 5240MHz Ant1 Emission



Report No.: SSP25060231-3E FCC ID: 2A3DE-PLAF301S

| == Keysight Spectrum Analyzer - Swept A
d RL RF 500 AC SENSE:PULSE [ [11:33:46 AM Jul 05, 2025

#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

13.5616000000 GHz

30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man

MKR| MODE TRC L | FUN
N | I E— | S

Freq Offset
| 0 Hz

[
Scale Type

Log Lin

A A

Tx. Spurious NVNT n40 5190MHz Ant1 Emission

| == Keysight Spectrum Analyzer - Swept A

| RL RF 500 A SENSE:PULSE [11:35:49 AMJul 05, 202

Center Freq 13.515000000 GHz . #Avg Type: RMS 2
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step

2.697000000 GHz

Auto Man

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH CTION VALUE =~

| 25205596GHz| _ -34.563dBm J—

Freq Offset

i 0 Hz
[

Scale Type

Log Lin

Tx. Spurious NVNT n40 5230MHz Ant1 Emission



